
SA150
1” BELT/ 5” DISC

SANDER

AFM-9A-A
PARTS NO. 905619

Date: 05-13-02

Page1/ AFM-9A-A /DEB



1  902346 KNOB
2  1243526 M8.4 FLAT WASHER
3  1341626 COVER
4  902741 WARNING LABEL
5  905734 NAMEPLATE
6  OPTIONAL BELT
7  1246196 EXT RET RING
8  1341629 PULLEY
8A  1341631 SHAFT
9  1341669 COVER
10  1243339 M6 X 8MM HEX SOC SET SCREW
11  902743 ROTATION LABEL
12  1246196 EXT RET RING
13  1341629 PULLEY
14  902347 FRAME
15  1341633 SHAFT
16  1341632 SPRING
17  1246102 M5.3 FLAT WASHER
18  1341652 EXT RET RING
19  1310310 M3 X 18MM SPRING PIN
20  1341634 SUPPORT
21  902348 KNOB ASSY
22  1341635 SPRING
23  1341643 WASHER
24  1341637 M10 X 30MM HEX HD SCREW
25  1341640 SPRING
26  1341441 M4 X 12MM HEX SOC HD SCREW
27  904-01-010-1604 5/16" FLAT WASHER
28  1341638 PLATEN
29  1341996 M10 LOCK NUT
30  1243321 M6 X 10MM HEX SOC SET SCREW
31  1341628 DRIVE PULLEY
32  1246017 M8 X 30MM HEX HD SCREW
33  1246161 M6 X 15MM HEX SOC SET SCREW
34  1341644 TABLE
35  1243526 M8.4 FLAT WASHER
36  1341647 SPACER
37  902937 HANDLE
38  1340657 COIL SPRING
39  1340658 SPECIAL SCREW
40  1246135 M6 X 16MM FLAT HD SCREW
41  1341667 MOTOR
43  1320151 SWITCH
44  1342001 2.9 X 6.5MM PAN HD SCREW
45  1340667 SWITCH GUARD
46  1341648 SWITCH  BOX
47  1340645 CAPACITOR

47A  438-01-007-0042 WIRE NUT
48  1341649 COVER
49  1340648 M3.9 X 10MM PAN HD SCREW
50  1320130 STRAIN RELIEF
51  1341654 CORD
52  901-06-121-7383 10-24 X 3/8" PAN HD SCREW
53  904-01-010-1602 3/16" FLAT WASHER
54  902743 ROTATION LABEL
55  902351 GUARD
56  1341664 1/4-20 X 1" CARRIAGE HD SCREW
57  1243339 M6 X 8MM HEX SOC SET SCREW
58  1341657 DISC
59A  1341659 MITER GAGE ASSY, INCL:
59    1341662 KNOB
60    904-01-010-1603 1/4" FLAT WASHER
61    1341661 BODY
62    1341660 GUIDE
63  1341658 DISC TABLE
64  1341665 COVER
65  1320003 10-24 X 1/4" TRUSS HD SCREW
66  1310311 M4 X 22MM SPRING PIN
67  904-01-010-1603 1/4" FLAT WASHER
68  902-04-010-1402 1/4-20 WING NUT
69  901-06-121-7383 10-24 X 3/8" PAN HD SCREW
70  1341666 SUPPORT
71  1341663 BASE
72  1341639 FOOT
73  1246157 M8.1 LOCK WASHER
74  1246034 M8 X 20MM HEX HD SCREW
75  428-06-101-0002 3MM HEX WRENCH
76 902345 HARDWARE PACK

Page 2/ AFM-9A-A /DEB

Ref.
No. Part No. Description

REPLACEMENT PARTS
Ref.
No. Part No. Description

______________________________________________________________

STANDARD SAFETY EQUIPMENT

In order to promote tool safety, Delta Machinery strictly enforces the policy of repairing or replacing any damaged or missing

standard safety equipment on machines presented to Delta Authorized Service Centers for service/repairs. Any product that is

presented to a Delta Authorized Service Centers for repairs which contains missing or damaged standard safety equipment will

have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid

such charges only if the missing safety component is supplied to the service center at the time of repair.

This parts list is provided to aid in obtaining service parts. Copies of the instruction and maintenance literature can be obtained through

the Delta Technical Publications Department or through your service outlet.


